3090/ 3092 PORTABLE
HOLE CUTTER SYSTEM

WHEELER

RE X

vV,
PIPE TOOLS

Wheeler Rex ® Ashtabula, Ohio USA

www.wheelerrex.com ® wheeler@wheelerrex.com

010313



ATTACHING THE DRILL

The 3090 Portable Hole Cutter Assembly does not come with a drill. The following
instructions show how to attach the drill to the gear rack assembly. This assembly is
designed to be used with a Milwaukee Model # 1660-6 drill.

Screws (2)

Handle (1)

Remove (2) screws and plastic handle from drill body

Thread #275118 Socket Head Cap Screw into #701015 Plug.

Using an Allen Key, tighten the Plug into drill body.



ATTACHING THE DRILL. commmue

Remove #275118 Socket Head Cap Screw from
#701015 Plug.

Replace handle screws back into threaded holes

Install the following parts (#700996 Lower block,
#701190 Key, #701111 Adapter Block-Milwaukee, (2)
#275016 Socket Head Cap Screws) over #701015 Plug as
shown.




ATTACHING THE DRILL. commmue

Install #275118 SHCS and #701014 Washer into the counter
bored hole of #700996 Lower block. This will secure the
block to the drill body

Key Slot

Install #701190 Key in to the key slot of part #700996
Lower Block.

Key Slot

Lower Block

Key 701190

| Align key installed on #700966 Lower Block to key slot on
~ #701063 Plate block.




5

ATTACHING THE DRILL. commmue
@®

Install (4) #276888 %-20 Flat Head Cap Screws into Plate. Tighten
all (4) screws using an allen key.




MOUNTING THE CUTTER FRAME TO THE PIPE

Turn Handle counter clockwise to lower
Chain Screw threads.

2 ~ Place frame on pipe.

Make sure the machined “V” in the
bottom of the frame is centered on the

pipe.




USING THE 3091 / 3093 PORTABLE HOLE CUTTER

Pull the chain upward and place into the
Chain Hook Block #700993. (see below)

Once chain is hooked into the block,
turn Handle #606742 in the clockwise
direction to tighten frame to pipe.

1 A bubble level is mounted on top of the
frame for your convenience.




8

ASSEMBLING THE DRILL TO THE FRAME

Pull Retractable Spring Plunger #276899
out and turn 90 degrees. This allows the

feed handle to turn freely.

Place Plate #701063 (with drill
attached) into the slot of frame.

Turn Retractable Spring Plunger Knob
#276899 90 degrees to lock feed
handle.

Once the drill has been placed into the
frame, hold the feed handle and pull the
retractable spring plunger knob 90
degrees to unlock feed handle before
and after drilling.




9

OTHER NOTES

Both the #700993 Chain Hook, and the #700985
Chain Tension Block can be relocated to the op-
posite sides of the #700975 Frame if needed to

fit in tight quarters.

There are (6) holes located on the #701063
Plate. These holes are equally spaced to mount
in a few different configurations to the #700996
Lower Block. This allows the operator to change
for drill stroke requirements or overall space

requirements.




10

&
:
:

X
L
14

>

a
=
—
<
D
ﬂ—
o ==
= N
w
L oD
O ——
 —
P
P —3
)

Note: For Assembly #3092

Add Part Number 276906
(1660-6 Milwaukee Dirill)



11

ltem Part No Description Oty
1 700975 FRAME (MACHINED) 1
2 700710 CHAIN SCREW 1
3 700708 CRANK NUT 1
4 700985 CHAIN TENSION BLOCK 1
5 700986 SPACER (FOR 3090) 2
6 701010 SHAFT 1
7 701012 SPUR GEAR 1
8 700996 LOWER BLOCK 1
9 701013 SPACER 1
10 701016 CROSS BAR 1
11 701098 FRONT GUARD 1
12 700993 CHAIN HOOK 1
13 701015 PLUG 1
14 701063 PLATE 1
15 701113 RACK, MACHINED 1
16 606751 BEARING 1
17 606742 HANDLE 1
18 276834 HANDLE END 2
19 275118 3/8-16 x 1" SOCKET HEAD CAP SCREW 1
20 701190 KEYWAY 2
21 276888 1/4-20 x 1/2" FLAT HEAD CAP SCREW 3
22 275862 3/16" DIAx 1 1/2" ROLL PIN 1
23 2065 CHAIN CONNECTING LINK 1
24 276900 CHAIN 1
25 275040 1/4-20 x 3/4" FLAT HEAD CAP SCREW 4
26 277063 BUBBLE LEVEL 1
27 275402 #8-32 x 1/2" SHCS 2
28 277064 O-RING 2
29 276833 5/16-18 x 3/8" DIA. x 3" SHOULDER SCREW 3
30 275105 1/4" SPLIT LOCK WASHER 2
31 275021 1/4-20 x 5/8" SOCKET HEAD CAP SCREW 2
32 2024 3/8-16 HEX NUT 1
33 276899 RETRACTABLE SPRING PLUNGER 1
34 700595 NAME PLATE 1
35 276203 METAL TAK 4
36 275649 5/16-18 x 3/8" CUP POINT SET SCREW 3
37 701111 ADAPTER BLOCK-MILWAUKEE 1
38 701014 WASHER 1
39 275016 1/4-20 x 1 1/2" SOCKET HEAD CAP SCREW 2
40 701114 CARRYING CASE ***NOT SHOWN*** 1




12

‘uoneIpIW
10 sTnip ‘[oyosje jJo aduIN|jUI Y] JIpUN I[IYm s[oo) jesade jou o
‘suofiesado
doys Astou £1aA jo spotsad Buo| o) pasodxa JI wopdajoag Jey Jeap ‘6l
‘paysew OS pue SIOOPINO 3SN 10} I[QEIINS SPIOD UOISUIIXD
A[uo 9sn ‘SI00PINO Pasn SI [00) UIYA, "SPICD) UOISUXF IS[) J00pINQD B[
‘ur 3u1d3nid uoym Jjo SI YIIIMS 2uns o YIIIMS
uo safuy yum [00) ui-padnyd Aured 1uoq Sunlelg [BIUIPIIY POAY A
‘212 ‘S121IMD ‘S3IP SE YONs $ILI0SSI00E
Suidueys uaym ‘Furolales 210Jaq 9sn UL JOU UIYM S|00], JIIUUOISIT ‘9]
281eyo ou e wayy A|ddns jpm am 3 £1010B) 2Y) 19€1U0D ‘$123YS UON
-ONAISUT PUB SOUBUIIUIBW JUSLIND JABY ) UOP NOK )| ‘UONEBWIOIU| STY)
SpUBISIapUN pue speas Joje1ado [00] 2Y) 2ins ag 'S129YS UONONISUL
% soueuauiew sadord saey i1snw siojesado juswdinby sauossasoe
Buifueys pue Funesuqn] Joj suonONNSUT MO[[0 2dourwIoyIad 159jes
pue 1saq lo] uea[s pue dieys sjoo) daoy ‘Ajeadeay sjoo] uppjusepy ‘c|
‘'sowny [pe je soueleq pue Funooj isdord dedy CyowardaQ juoq I
‘(oo sesado o) spuey yloq saas) 1 puz puey ok Juisn uey) sages
s3] ‘leonoeid usym Yiom poy o) asia Jo sdwe[d asn  “HIoAL 20D €]
'sadpa dieys pue ‘(1o ‘)edy woiy prod deay -ajoerdacar wory 193UUCISIP
01 ¥ Yuek Io plod Aq [001 A11ed I9A3N  'plo) asnqy jueq ‘7|
'sassulD) £1ajeg as ‘11
‘'sioopine Juryiom
UYM PIPUIWWOIII I8 JEIMIO00] pue $3A01F taqqny ‘'sited Furaow ur
1y8nes 128 01 Arjamal 10 Funyiops ssoo] oy ‘[aaeddy Jsadoaqg Jeapy 01
‘loo) Kinp-Aaeay e Jo
qof 31 op 0] JudwWIYdENE JO JOO] [[BWS © 20405 LU0 ‘oo 1ydry asn ‘6
"pauBIsap st M ydym
1oy 911 2y3 e qol Iajes pue 1a113q & Op [[im 1] °j0O], 33401 Ju0(] ‘g
‘uIp
-[1y> jo yoeaa jo no 20e[d dn-payoo| Jo ‘ySiy ‘Kip ur sjoe], IPI 109§ ‘L
‘'VAYY NHOM WOdd FONVISIA
AAVS V LdIM J4 CINOHS SHOLISIA TIV “femy waapjy) deay '9
N .um_._:u___.__ jjne]
punosd e £q paraorosd st yarym 1naird e ot paddngd st 1 ains axew
‘uoneso] 1am Jo dwep e ur [00) 5141993 ue 9sn jsnm nok JI G
‘utes 0) sjooy samod ssodxa juo 1| j[om eare yiom doay ‘suoneso]
1om 10 dwep ur s[ooy 1amod asn Juog ‘JuUdWUCIIAUY SnoJafueq PIOAY ‘b
'S1uapIode
JIAUL  S2YDUIQ PpUB  SBIIR PN ‘ued) svary ylopg daay ¢
‘uo 1 Furuiny 3109q [001 WO sayduaip pue sy Buysalpy aa0may ‘g
1apio Juryiom ui pue adejg ur spiens daay ‘|
~§T00L TIV H04

SONINYVAM NOILVHYEdO TOOL TVIANAD

ONINIVMA

0t

LEQL # wiog

'2)e)s 0) 2)vlIS W0y AreA yoym s1ysu
12710 2AeYy osje Aew nok pue ‘s;ydur [e8a oyroads nok soAld
Kuewrem sy, Ajdde jou Lew uoIsn[oxe 10 uolENWI| JAOQE
ay] os ‘safewep [eNUaNbasSUOI 10 [BIUSPIOUT JO UOLIBITWI] JO
UOISN|OX3 9Y] MO[]R 30U Op §21BIS "y'S'[) dw0oS ‘safewep [en
-uanbasuos pue [ejuspiour Suipnjout ‘3108 Aue jo 2fewep 10§
3[QRI[ JOU ST XY -II[IYA "XY-IS[2AYA WOI] S[qRIEAR ADOWIaI
QAISN[2X2 2y s Jredai 10 Juswase[dar yong ‘uoneuodsuen predaid
eIA NOA 0) pauimyal pue a31eys ou je ‘uvonido ino je paoserd
-a1 10 paredal aq [[Im s1onpoid pajuBLIBA, XIY-ID[29YM JO
Jreyaq uo Ajuerrem Aue 9A18 03 paziuroyine st uosiad J9yjo 10
‘1a[eap Juade ‘0akodwa oN JOFYTH HOVA HHL NO NOIL
~d[dISHA HHL ANOAHY ANILXH HOITHM SHLILNVIIdVM
ON F¥V TYFHL "SHITddV “IVO0 O ‘NALLIIM ‘ALNVYI
AVAM YHHIO ON “fiuelrem sigl £q paIsa0d jou 2Ie Ied)
PUB IBIM [BULIOU IO ‘9SnNQe ‘2SNSHU 0] Inp sainjrej ‘A[snofa
-qQQ "uonezZioyine ._Om.mn— WEP_DUO.— mnoyym hhouoﬂ.ﬁ ) 01
pauin}al aq 0] a1e §]001 ON "YHLNHD HOIA¥HS AHZIYOHL
-V XJ4-49Td9HM Aue 10 xay-Ia[aayp 03 predasd pasaay|
-op 2q 1snui 1onpoad 9ajdutod ayy ‘Kjueirem siy) jo adejueape
oyel o], ~diysuewryiom IO [BLISIBW UI $102)2p Isurede sonuel
-1eM XY -IR[Iy A\ AJUBLIBM XIY-I919ay M o) 1dwa-31d Aew
sjonpold Ino ut pasn $JUUOdIIOS JO SIAIMOIBNURT WOLJ SOTIURLIBA
*(sI010W SL1123]2 SuIpnjaur) AJUBLIBA JEIY QI PRI B 9ARY
yoym sauryoew Jurpeary) 2did jo uondaoxs yum ‘Kjueiiep
SWINAYIT PAIIWIT B Yiim 5300poid S)E SI10A00 XHY-FHTIHHM

ALNVIIVM HIWILAATT

AALIAIT XHI- S THHHM
S100L 3did

e




NOTES. ...

13



14

WHEELER

R’EX

PIPE 'I'OOI.S

Wheeler Rex = 3744 Jefferson Road = Ashtabula, Ohio 44005
Tel: 800-321-7950 or 440-998-2788 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com



